
 

 
DEMONSTATION TESTING OF ZENOGEM AND 

REVERSE OSMOSIS FOR INDIRECT POTABLE REUSE  

 
FINAL TECHNICAL REPORT 

 
City of McAllen, TX 

 
 

 

 

Cooperative Assistance Agreement No.  98-FC-81-0073 

 

 

Desalination Research and Development Program Report No. 51 

May 2002 

 

 

 

U.S. DEPARTMENT OF THE INTERIOR 
Bureau of Reclamation 

 Technical Service Center  
Water Treatment Engineering and Research Group 



 
 

REPORT DOCUMENTATION PAGE Form Approved 
OMB No. 0704-0188 

Public reporting burden for this collection of information is estimated to average 1 hour per response, including the time for reviewing instructions, searching existing data sources, 
gathering and maintaining the data needed, and completing and reviewing the collection of information.  Send comments regarding this burden estimate or any other aspect of this 
[...]
biological phosphorus (bio-P) removal occurred most likely because of the inability 
to completely transfer oxygen from the bulk liquid to the interior of the bioflocs at 
the hydraulic residence time (HRT) selected for this study (5.7 hours).  The oxygen 
transfer limitations inhibited complete nitrification but promoted nitrogen removal. 

 

• At an MLSS concentration of 10 g/L, the rate of oxygen transfer was sufficient to 
maintain complete nitrification and suppress denitrification and bio-P uptake. 

 

• Flow peaking tests (i.e., permeate flowrate increased for a specific duration of time) 
were conducted over a 24-hour period to simulate the types of peak loading 
conditions that typically occur in a conventional WWTP.  However, peaking 
significantly increased the rate of permeability decline and accelerated the fouling 
rate (fouling not reversed by backpulsing or maintenance cleans as defined in 
Section 3.2.1).  As a result, normal diurnal variations in wastewater flow, in which 
peak hourly flows can equal 300 percent of average daily flow, must be dampened 
through flow equalization so that the ZenoGem process can operate at more or less a 
constant hydraulic loading (flux) rate. 

 

• Intermittent aeration (i.e., air cycled at 15 minutes on/15 minutes off) to the aeration 
tank (at 6 g/L MLSS concentration) produced the greatest degree of total nitrogen 
removal (optimum simultaneous nitrification and denitrification). 

  
• With respect to RO feedwater quality, ZenoGem permeate quality consistently 

exceeded goals for turbidity and SDI, and generally exceeded goals for bacterial 
concentrations. 

 

• Per Table 5.16, compared to the City’s existing raw water source, the ZenoGem 
permeate was of lesser quality with respect to TOC and many inorganic 
contaminants while the RO permeate was of better quality in nearly all respects. 

 

• Coliform removal by the both membranes was less than 100 percent.  MF membrane 
permeate contained significantly greater coliform concentrations at 13 g/L MLSS 
concentration than the UF membrane.  Furthermore, coliform removal appeared to 
be a function of MLSS loading for the MF membrane.  However, the RO system 



SECTION 1.  INTRODUCTION AND BACKGROUND  

 1-8 

consistently removed any remaining coliform regardless of the MF or UF 
pretreatment. 

 
• Cycled aeration to the membrane tank appeared to significantly increase the rate of 

membrane fouling (permeability decline) compared with continuous aeration.  
However, it is difficult to draw firm conclusions regarding aeration given the brief 
operating time with cycled aeration and its use in combination with other operating 
modifications (flow peaking, cycled aeration to the aeration tank). 

 
• Footprint for ZenoGem facilities represents about 32 percent of the total area 

required for a conventional activated sludge plant providing comparable biological 
treatment and flow equalization.   

 

1.5.2  RO System 
• Membrane fouling by particulates and soluble organics in the screened, degritted 

wastewater was well controlled by the ZenoGem process as illustrated by stable first 
stage flux and salt rejection.  Continuous disinfection, in the predominant form of 
monochloramine, with a low concentration of combined chlorine (approximately 
1 mg/L) was effective in preventing biological fouling of the RO membranes as 
measured by stability of first stage feed/concentrate differential pressure (see Tables 
5.12 through 5.14). 

 

• Elevated concentrations of calcium and phosphate in the City’s wastewater (and 
ZenoGem permeate) most likely caused precipitation of the calcium phosphate salt, 
hydroxyapatite, in the RO system second stage at feedwater pH levels designed to 
control calcium carbonate scaling.  This precipitation caused rapid increases in RO 
feed pressures, rapid declines in normalized product flow, and marked increases in 
salt passage.  The precipitate was readily dissolved using citric acid cleaning, and 
performance declines were consistently reversed by such cleanings.  Further 
acidification of the RO feedwater to pH 5.0 (concentrate pH to 5.6) prevented such 
precipitation except at design (80 percent) recovery.  A better control method may be 
to precipitate the majority of the soluble phosphorus in the wastewater during MBR 
treatment using a ferric or aluminum coagulant. 

 

• RO permeate at design (80 percent ) recovery was very high quality: TDS <75 mg/L, 
TOC <0.5 mg/L, and turbidity <0.1 nephelometric turbidity units (NTU).  Levels of 
these and other contaminants monitored in the RO permeate were significantly less 
than the maximum concentrations permitted under federal drinking water 
regulations or indirect potable reuse guidelines established in certain states (e.g., 
California and Virginia).  The exception being coliforms, which were consistently 
detected at low levels.  From this standpoint, the RO permeate is of satisfactory 
quality for IPR use subject to additional disinfection (chlorination or UV).  TNRCC has 
not established guidelines or regulations for IPR use at McAllen, however, their 
preliminary position is that RO treatment would be required.  On the other hand, 



SECTION 1.  INTRODUCTION AND BACKGROUND  

 1-9 

TNRCC may consider establishing quality requirements for IPR that use the quality 
of the existing raw water supply as the benchmark for treatment.  In this case, it may 
be possible that an acceptable quality of reclaimed water can be produced through a 
bled or ZenoGem and RO permeate with post-disinfection.   

 

1.6 Recommendations for Further Research 
The following recommendations are provided with respect to further research involving 
MBRs and RO in the context of indirect potable reuse. 

1.6.1 Membrane Bioreactors 
1.6.1.1 MLSS Levels and Membrane Flux 
This research illustrated that membrane fouling and permeability is sensitive to MLSS 
level.  Further research is needed to define the optimum combination of these two 
parameters (MLSS level/membrane flux) as they contribute to both capital and 
operating cost.  Increased MLSS levels permit higher solids retention times (SRTs), 
reducing sludge yield, however their use may result in higher capital costs and 
operating costs associated with additional membrane area (reduced flux). 

1.6.1.2 Cycled Aeration to Promote Nitrification/Denitrification 
Optimize conditions of cycled aeration for the purpose of promoting simultaneous 
nitrification/ denitrification.  Testing in this study was conducted at only one on/off 
cycle (15 minutes on, 15 minutes off) to the aeration tank.  No water quality parameters 
were measured at other cycles to determine if control at other cycles may be more 
efficient at achieving improved or complete nitrogen removal.  Control methods need to 
be developed in conjunction with such testing. 

1.6.1.3 Cycled Aeration to Reduce Membrane Air Scour Requirements 
Aeration for control of membrane fouling represents a significant operating (power) 
cost.  Cycling of air to the coarse bubble aerator integral to the membrane module 
(membrane tank) represents one way to reduce operating cost; however, aeration 
reductions must not come at the detriment of membrane permeability.  Testing is 
needed to determine optimum airflow rates and cycle times to achieve the optimum 
balance of these two needs. 

1.6.1.4 Alternative MBR Designs 
This research tested one MBR product, Zenon Environmental System’s ZenoGem using 
a MF membrane module, the ZenoGem UF system should be retested at 10 g/L and 
6 g/L for comparison to the MF system at these concentrations.  Other MBR products 
are available and have been installed for municipal wastewater reclamation both in 
Europe and Japan.  Testing of these products is needed to assess their performance 
relative to ZenoGem and to determine if such products represent competitive 
technologies for application in the U.S.  IPR and wastewater treatment market.   



SECTION 1.  INTRODUCTION AND BACKGROUND  

 1-10 

The BOR is currently funding research by Montgomery Watson and the City of 
San Diego to compare the performance of ZenoGem and Mitsubishi systems. 

1.6.2 Reverse Osmosis 
1.6.2.1 Scale Control 
For wastewaters containing elevated concentrations of calcium and phosphate, 
additional research is needed to determine the most cost-effective and operationally 
reliable means to control calcium phosphate scaling.  Acidification has the advantages of 
low cost and typically being required for calcium carbonate scale control; however, its 
use to reduce pH to levels considered effective in this study (see Section 5.0) resulted in 
an aggressive RO permeate that was supersaturated with carbon dioxide (most likely 
requiring stripping).  Ferric or aluminum coagulant addition to the MBR (or 
conventional plant) will reduce phosphorus levels in both the RO feedwater and 
concentrate.  However, the doses required in the City’s case (approximately 50 mg/L 
ferric chloride and 91 mg/L alum) produce additional solids in the MBR, potentially 
increasing membrane fouling and requiring acid maintenance cleans and reducing SRT 
for a given operating MLSS level. 

1.6.2.2 Membrane Flux 
RO testing in this study was performed at relatively low flux (10 to 11 gallons per square 
foot per day [gfd]).  Given the low turbidity and SDI of the ZenoGem permeate, higher 
flux operation (reduced membrane capital cost) may be feasible if scale control can be 
resolved as discussed herein. 



 2-1 

SECTION 2 

Testing Objectives 

The research to be conducted under this program has the following objectives: 

1. Demonstrate feasibility and benefits of the ZenoGem process: 
 

• Produce a high quality RO feedwater (i.e., turbidity <0.2 NTU, SDI <3, 
heterotrophic plate count [HPC] <500 colony forming units [CFU]/milliliter 
[mL]). 

• Meet the City’s effluent discharge permit requirements (i.e., TSS <15 mg/L, 
CBOD5 <10 mg/L, NH3-N <3 mg/L). 

• Operate reliably (i.e., sustained production). 
 

2. Demonstrate successful RO treatment on ZenoGem permeate: 
 

• Reliable operation with minimal fouling and effective membrane cleanings. 
• Meet all drinking water/reuse standards. 

 
3. Define design and operation and maintenance (O&M) requirements to develop full-

scale ZenoGem and RO plant design criteria. 
 

4. Develop cost estimates for current and proposed IPR advanced treatment processes 
for the City of McAllen. 

 

5. Characterize ZenoGem and RO permeates relative to the City’s existing raw water 
supply (i.e., Rio Grande River) based on: 

 

• Regulated drinking water contaminants. 
• State of Texas secondary drinking water requirement of TDS for 1,000 mg/L. 

 

6. Determine impacts of IPR on waste discharges to the City’s current discharge 
location (i.e., Arroyo Colorado/Laguna Madre). 



 3-1 

SECTION 3 

Demonstration Plant Facilities 

The demonstration plant facilities consisted of ZenoGem (MBR) and RO treatment 
systems.  The plant also contained ancillary equipment, including a raw water supply 
pump, chemical feed systems, transfer pump, and associated piping, valves, and fittings 
for delivery of raw water (i.e., ZenoGem feed), transfer of processed water (i.e., 
ZenoGem permeate/RO feed), and disposal of discharge flowstreams (i.e., ZenoGem 
sludge, RO concentrate, and RO permeate) and membrane cleaning solutions to the 
WWTP.  A description of the other components of the demonstration plant facilities is 
presented in the following sections. 

3.1 Raw Water Supply, Abstraction, Pumping, and 
Screening 
The raw water source (feedwater) to the demonstration plant was SDS from the City’s 
South WWTP No. 2.  SDS was abstracted from the influent splitter box (located 
upstream of Aeration Basin No. 1) and transferred to the ZenoGem system via a 
submersible pump located in the splitter box.  The abstraction point relative to the 
WWTP processes is shown in figure 3.1. 

To Chlorine
Contact Basin

Sewage
Secondary

Clarifier
Aeration Basin

No. 1Screening
Grit

Removal Screened, Degritted
Sewage to

Demonstration Plant

 

Figure 3.1.—Demonstration Plant Feedwater Abstraction Point From WWTP No. 2 
 

Raw water to the ZenoGem system was screened using a basket strainer and a 
3-millimeter (mm) screen.  Screening was necessary to prevent clogging of the inlet 
distributors of the membrane modules.   



SECTION 3.  DEMONSTRATION PLANT FACILITIES 

 3-2  

3.2 ZenoGem Treatment System 
The ZenoGem treatment system is comprised of the following components: ZeeWeed 
Model MSTD ZW-4 unit, a 3,000-gallon aeration tank, auxiliary aeration blower, solids 
recirculation pump, and sludge wasting system (submersible pump located in aeration 
tank and 200-gallon calibrated sludge wasting/holding tank).  The ZeeWeed unit consists 
of the following: 185-gallon tank containing the membrane module (membrane tank); one 
ZW-500 module containing 500 square feet (ft2) of hollow-fiber MF membrane with a 
nominal pore size of 0.4 microns (OKC membrane); permeate pump; membrane aeration 
blower; and backpulse/clean-in-place (CIP) tank1.  The ZeeWeed ZW-500 membrane 
module consists of loose fibers connected to a manifold rack system at either end, with the 
rack/fiber assembly suspended in the membrane tank and submerged in the mixed 
liquor. Treatment occurs when a vacuum of 1.5 to 9.0 pounds per square inch gage (psig) 
is applied to the filtrate side of the fibers using the process (vacuum) pump.  The vacuum 
causes the water in the mixed liquor to flow from the feed side to filtrate side of the 
membrane in a direct filtration mode under a positive transmembrane pressure.  A 
process flow diagram for the ZenoGem treatment system is shown in figure 3.2.  
Photographs of the ZenoGem system are presented in appendix A. 

To WWTP
Splitter Box No. 2

CIP Tank

Process
(Vacuum)
Pump

Sodium
Hypochlorite
System

To Permeate
Break Tank

Blowers

Backpulse

WWTP
Splitter Box
No. 1 Membrane

Tank

Aeration Tank

Sludge
Wasting/Holding

Tank

  

Figure 3.2.—ZenoGem Treatment System Process Flow Diagram 
 

                                                      
1During the commissioning stage of the testing (Stage A), a 0.035-micron UF (OCP) membrane module was installed in 
the membrane tank.  This module was replaced with the 0.4-micron MF (OKC) membrane module to increase flow and 
reduce fouling. 



SECTION 3.  DEMONSTRATION PLANT FACILITIES 

 3-3  

During ZenoGem operation, biodegradable matter in the sewage (biochemical oxygen 
demand [BOD] and ammonia) is oxidized by the biomass maintained at high mixed 
liquor concentrations in the membrane and aeration tanks with air input to these tanks 
using coarse and fine bubble diffusers, respectively.  MLSS levels and SRTs are 
maintained in the tanks through the frequency and volume of sludge wasted to a 
calibrated sludge wasting/holding tank.  Waste sludge is returned to Splitter Box No. 2 
using a submersible pump.  The desired HRT is maintained by controlling the rate of 
permeate flow.  Consistency of MLSS concentrations between membrane and aeration 
tanks is maintained by recirculating MLSS between the tanks using a submersible 
grinder pump located in the aeration tank. 

3.2.1 Methods to Control ZeeWeed Membrane Fouling 
Control of solids buildup on the outside surface of the membrane fibers and related 
increases in permeate side vacuum are achieved in three ways.  First, a blower is used to 
provide continuous air input (in the form of coarse bubbles) at 25 to 30 standard cubic 
feet per minute (scfm) into the bottom of the membrane tank directly below the 
membrane fibers.  The air bubbles flow upward between the vertically oriented fibers, 
causing the fibers to agitate against one another.  This results in mechanical cleaning 
through air scour.   

Secondly, filtration is interrupted every 10 minutes and the membrane fibers are 
backpulsed repeatedly for 15 seconds with permeate from the backpulse/CIP tank.  The 
system remains on-line during backpulsing and is in a backpulse mode for a total of 
[...]
is not a current MCL for TOC, the greater the TOC level, the greater the potential for 
formation of trihalomethanes (THMs) and haloacetic acids (HAAs).  These 
chlorinated byproducts have been shown to be carcinogenic and are regulated at 
very low levels (µg/L levels).  This greater potential is illustrated by the significantly 
higher levels of HAAs in the ZenoGem permeate relative to the raw water supply.  
Further, the chronic health risks associated with identified organic compounds in 
wastewater are not well understood.  For this reason, respected authorities in the 
field of IPR recommend that TOC levels be reduced.  In the State of California, a 
TOC guideline of 1 mg/L has been established for reclaimed water used for surface 
water supplementation IPR projects. 

 



SECTION 5.  DEMONSTRATION TESTING RESULTS 

 5-53 

• Particle levels in the ZenoGem permeate are significantly lower than the City’s raw 
water supply based on turbidity measurements.  This reflects the very small pore 
size of the MF and UF membranes used with ZenoGem, which serves as a effective 
barrier to the passage of most particles. 

 
Comparing the quality of the RO permeate to the City’s existing raw water supply and 
to federal and state drinking water regulations as shown in Table 5.16, the following 
conclusions are drawn: 

• The RO permeate meets all established drinking water regulations as well as the 
TOC guideline of 1 mg/L. 

 
• To produce reclaimed water meeting state and federal drinking water regulations 

and the State of California TOC guideline, both ZenoGem and RO treatment of the 
City’s wastewater is required.  Assuming an RO permeate TOC of 0.5 mg/L, greater 
than 90 percent of the wastewater would require RO treatment.  If the TOC guideline 
were not considered, RO treatment would still be required, however, the percent of 
treatment would be reduced depending on the controlling contaminant (e.g., HAAs, 
nitrate or TDS).  Assuming nitrate would be more cost effectively removed through 
biological denitrification, approximately 80 percent of the wastewater would require 
RO treatment to control HAA formation. 

 
• Beyond simply meeting the drinking water regulations, experts involved in setting 

IPR policy strongly recommend the concept of multiple treatment barriers to ensure 
that the proposed treatment scheme adequately protect public health, particularly 
with respect to acute health risk from microbes.  In this regard, the combination of 
ZenoGem and RO treatment provides two robust barriers to the passage of viral, 
bacterial and protozoan pathogens as opposed to relying on only a single barrier 
(i.e., ZenoGem only).  An additional barrier or chlorine/UV disinfection may also be 
desirable while only marginally increasing costs. 

 
• If TNRCC were to approach IPR guidelines for this project from the viewpoint that 

the reclaimed water must equal or exceed the quality of the existing raw water 
supply, a lower percentage of the ZenoGem permeate would require RO treatment.  
Based on the data shown in Table 5.16, it is estimated that about 50 percent of the 
wastewater would require RO treatment to have a reclaimed water  match the TOC 
concentration of the raw water. 

 
   
 
 
 
 
 
 



SECTION 5.  DEMONSTRATION TESTING RESULTS 

 5-54 

 

Table 5.16.—Results of ZenoGem and RO Permeate Sampling for IPR Characterization 

 
Primary 

MCL 
Existing Raw Water  

Supplya 
ZenoGem 
Permeate RO Permeate 

Parameter  3/11/97 6/2/97 8/17/99 9/14/99 8/17/99 9/14/99
General Chemistry        
Alkalinity (mg/L as CaCO3)  130 106 121 153 14 16 
Bromide (mg/L)  0.100 0.54 0.132 0.32 0.02b 0.02b 

Chloride (mg/L) 250 155 207 160 281 9.73 15.20 
Color Apparent 15 17 10 22 17 5b 5b 

Fluoride (mg/L)  0.59 0.99 1.07 1.14 0.32 0.45 
NH3-N (mg/L as N)     0.1b  0.1b 

NO2-N (mg/L as N)    9.55 7.90 1.11 1.08 
TKN (mg/L as N)    2b 2b 2b 2b 

Reactive Silica (mg/L)  6.0 13.5 15.1 16.1 0.65 0.90 
Sulfate (mg/L) 250 247 262 150 247 4 5.31 
TDS (mg/L) 500 -

1,000 
720 772 774 1,950 33 72 

TOC (mg/L) 1g 3.70 3.90 7.48 5.90 0.63 0.52 
T-Phos (mg/L)  0.05 0.05b 2.48 2.89 0.10 0.1b 

UV-254 (cm-1)  0.112 0.092 0.129 0.126   
Metals        
Aluminum (mg/L) 0.05 - 

0.2 
1.22 0.248 0.111 1b 0.046b 0.1b 

Arsenic (mg/L)    0.004* 0.01b 0.004b 0.01b 

Barium (mg/L)  0.127 0.124 0.056 0.062 0.0008b 0.025* 
Cadmium (mg/L)    .003 0.005b 0.0004b 0.005b 

Calcium (mg/L)  77 77.7 72.1 86.9 0.714 833 
Chromium (mg/L)    0.007b 0.010b 0.008b 0.01b 

Iron (mg/L) 0.3e 0.77 0.171 0.032 0.1b 0.01 0.1 

Lead (mg/L)    0.028 0.003b 0.002b 0.003b 

Magnesium (mg/L)  22.1 27.9 20.4 25.6 0.197 0.5b 

Manganese (mg/L) 0.05e 0.025 0.018 0.015 0.017 0.001 b 0.01b 

Mercury (mg/L)    0.0003b 0.0003b 0.0003 b 0.0003b 

Potassium (mg/L)  9 9.58 17.8 29.9 1.36  2* 
Selenium (mg/L)    0.007b 0.007b 0.007 0.007b 

Silver (mg/L)    0.008b 0.010b 0.008b 0.01b 

Sodium (mg/L)  102 140 157 253 13 16.2 
Strontium (mg/L)  2.05 2.40 1.87 2 0.029 b 0.1b 

Zinc (mg/L)    0.463 0.054 0.007 0.02b 

Purgeable Volatiles        
Vinyl Chloride    1b 1b 1b 1b 

tran-1,2-Dichloroethene    1b 1b 1b 1b 

cis-1,2-Dichloroethene    1b 1b 1b 1b 

1,1,1-Trichloroethane    1b 1b 1b 1b 

Carbon Tetrachloride    1b 1b 1b 1b 

Trichloroethene    1b 1b 1b 1b 



SECTION 5.  DEMONSTRATION TESTING RESULTS 

 5-55 

Table 5.16.—Results of ZenoGem and RO Permeate Sampling for IPR Characterization 

 
Primary 

MCL 
Existing Raw Water  

Supplya 
ZenoGem 
Permeate RO Permeate 

Parameter  3/11/97 6/2/97 8/17/99 9/14/99 8/17/99 9/14/99
1,4-Dichlorobenzene    1b 1b 1b 0.60 
Disinfection Byproducts        
Trihalomethanes (SDS 
THMs)c (µg/L) 

80 236.00 215.00 198.00 244.00 5.40 8.30 

Haloacetic Acids (SDS 
HAA5)d (µg/L) 

60 58.00 72.00 119.00 90.60 1.10 1.10 

Semi-volatile Organics        
Lindane (µg/L)    0.024 0.011 0.02b 0.02b 

Endrin (µg/L)    0.02b 0.01 0.02b 0.02b 

Methoxychlor (µg/L)    0.04b 0.04b 0.04b 0.04b 

Toxaphene (µg/L)    0.5b 0.5b 0.5b 0.5b 

Radiochemicals        
Radium-226 (pCi/L)    0.2b 0.2b 0.2b 0.2b 

Radium-228 (pCi/L)    1b 1b 1b 1b 

Gross Alpha (pCi/L)    1b 1b 1b 1b 

Chlorinated Herbicides        
2,4-D (µg/L)    ND ND ND ND 
Silvex (2,4,5-TP) (µg/L)    ND ND ND ND 
aSource: Table 5.2 of Water Treatment Technology Program Report No.  26 
bNot Detected at specified reporting limits. 
cSDS THM - Simulated Distribution System Trihalomethanes (4 species) 
dSDS HAA5 - Simulated Distribution System Haloacetic Acids (5 species) 
eSecondary MCL 
fSecondary MCL: Federal = 500 mg/L; State = 1,000 mg/L 
gGuildeline set by the State of California 
ND =No Detection 
pCi/L=picoCuries per liter 
 
 



 

 6-1 

SECTION 6 

Cost Estimates Using ZenoGem, ZeeWeed, 
and RO Facilities 

This section presents the cost estimates for two advanced treatment systems to produce 
6.8 mgd of reclaimed water that would supplement the City of McAllen’s drinking 
water supply by providing a new source of raw water to the City’s water treatment 
plant.  The advanced treatment system would be located at the site of the City’s south 
WWTP.  The effluent from the advanced treatment system would be of a quality suitable 
for discharge to a new reclaimed water storage reservoir to be located in the vicinity of 
the City’s existing water treatment plant.  It is anticipated that the effluent from the 
advanced treatment system would receive additional disinfection depending on TNRCC 
requirements.   

UV light disinfection or chlorination are two candidate disinfection methods.  The most 
appropriate may depend on whether the effluent consists of 100 percent RO permeate or 
a blend of RO permeate and ZenoGem/ZeeWeed permeate1.  In the latter case, UV 
disinfection may be required because of the increased chlorine disinfection byproduct 
formation potential of the UF permeate.  For the purposes of this exercise, costs for final 
disinfection have not been included because the method of disinfection has yet to be 
determined.  Costs for disinfection of the UF permeate with chloramines (prior to RO 
treatment) have been included.   

Estimates were developed for two alternatives: 

• Treatment Alternative 1:  ZenoGem MBR, UF permeate storage/disinfection and RO 
facilities treating screened, de-gritted wastewater 

• Treatment Alternative 2:  Extended aeration and clarification (existing), ZeeWeed 
system, UF permeate storage/disinfection and RO facilities treating secondary 
effluent from the existing south WWTP  

For Alternative 1, a new ZenoGem MBR system would be installed to treat the screened, 
de-gritted wastewater and produce 8.5 mgd of reclaimed effluent.  The UF permeate 
would be disinfected with monochloramines, stored, and then treated by the RO system 
(which includes acidification and antiscalant addition to the RO feedwater) to produce 
6.8 mgd of RO permeate.   

For Alternative 2, 9.4 mgd of effluent from the existing secondary clarifiers would be 
treated by the ZeeWeed UF system to produce 8.5 mgd of permeate.  The UF permeate 
would then be disinfected, stored, and treated by RO as described for Alternative 1.  For 
either alternative, wastewater flows in excess of those necessary to produce 6.8 mgd of 
RO permeate and would be processed by the existing WWTP facilities.  Concentrate 

                                                      
1 For purposes of the estimates, the ZenoGem/ZeeWeed permeate is referred to as UF permeate, as both processes use 
the same UF membranes. 



SECTION 6.  COST ESTIMATES USING ZENOGEM, ZEEWEED, AND RO FACILITIES  

 6-2 

from the ZeeWeed UF system would be recycled back to the aeration basins, while 
sludge from the ZenoGem system would be digested and dried using existing facilities 
at the WWTP.  Both alternatives use existing headworks facilities for wastewater 
screening and de-gritting.   

Figure 6.1 displays a schematic of the existing WWTP.  Figures 6.2 and 6.3 are 
schematics of the two alternatives including existing facilities. 

 

To
Chlorine
Contact
Basin

Sewage

Secondary
Clairifier

Aeration Basin
No. 1

Screening
Grit

Removal

 Figure 6.1.—Existing WWTP Schematic 
 

 

 

To
Reclaimed

Water
Storage

Sewage

RO
Facilities

ZenoGem
Unit

Screening
Grit

Removal
Permeate
Storage &

Disinfection
 

FIGURE 6.2.—ZENOGEM MBR AND RO FACILITIES 
 

 

 

ZeeWeed
Unit

Sewage

Secondary
ClairifierAeration

Basin
No. 1

Screening
& Grit

Removal

RO
Facilities

To
Reclaimed

Water
StoragePermeate

Storage &
Disinfection

 

Figure 6.3.—Conventional WWTP with Zeeweed and RO Facilities 

 



SECTION 6.  COST ESTIMATES USING ZENOGEM, ZEEWEED, AND RO FACILITIES  

 6-3 

 

6.1 Cost Assumptions 
The estimates were prepared at an order-of-magnitude level to provide a relative and 
preliminary cost comparison between the two treatment alternatives and are based on 
information presently available.  Order-of-magnitude cost estimates are defined by the 
American Association of Cost Engineers as an approximate estimate made without 
detailed engineering data.  Final costs for each alternative will depend on such variables 
as actual labor and material costs, market conditions, project scope, implementation 
schedule, and will differ from the estimates presented.  The costs are in present day 
dollars, and annual unit costs are based on ZenoGem/ZeeWeed permeate capacity of 
8.5 mgd and RO permeate capacity of 6.8 mgd.  ZENON budget proposals used in 
estimating ZenoGem/ZeeWeed and RO equipment costs are presented in Appendix H. 

The estimates do not include costs for sewage screening and de-gritting (these facilities 
are currently being upgraded at the south WWTP) for either alternative.  Alternative 2 
does not include capital costs for extended aeration or secondary clarification, as these 
are existing.  The costs related to ZenoGem, ZeeWeed, and RO equipment and required 
ancillaries are included.  The ZenoGem system is sized to account for downtime 
associated with backpulsing and maintenance cleanings while the ZeeWeed system is 
sized to account for downtimes associated with backpulsing only.  At the assumed RO 
feedwater recovery of 80 percent, 20 percent of the RO feedwater flow (1.7 mgd) 
becomes waste concentrate requiring appropriate disposal.  For purposes of this 
estimate, RO concentrate is assumed to be discharged to the Arroyo Colorado using the 
City’s existing outfall.  Consequently, costs are not included for concentrate disposal. 

6.2 Cost Estimates 
Estimates were prepared for the following cost categories: 

• Installed equipment, total construction, total capital, total unit capital, and amortized 
capital 

• Total O&M and total unit O&M 
• Total annual and total unit annual 

Tables 6.1 and 6.2 present the estimates for the Alternatives 1 and 2, respectively.  The 
tables include the assumptions and references used in developing component capital 
costs and operating and maintenance costs.  Table 6.3 presents design criteria 
assumptions used in developing the cost estimates for each major process.  In addition, a 
line-item comparison of capital and O&M costs for the ZenoGem and ZeeWeed 
technologies is presented in Appendix I. 

 

 

 

 



SECTION 6.  COST ESTIMATES USING ZENOGEM, ZEEWEED, AND RO FACILITIES  

 6-4 

Table 6.1.—Order of Magnitude Cost Estimate for ZenoGem and RO Alternative 
Capital and O&M Cost Opinion 

Item Cost Assumption Cost Reference 

Fine Screening  $         20,000 3−mm screen CH2M HILL estimator b 

ZenoGem Systema  $     8,620,000  Zenon Budget Proposal 

Bioreactor/Equalization Tanks  $     1,307,808 6 tanks @ 170 ft x 21 ft x 23 ft 
(1.29 MG for equalization) 

CH2M HILL estimator b 

Permeate Storage  $         70,000 180,000 gallons CH2M HILL estimator b 

Transfer Pump to RO System $         52,500 (2) 2,950 gpm @ 70 ft TDH pumps 
plus one stand-by 

CH2M HILL estimator b 

Chloramine Feed System    
Chlorinator $         30,000 50 lb/day duplex system CH2M HILL estimator b 

Ammoniator $         30,000 100 gal/day duplex system CH2M HILL estimator b 

RO Systema  $     2,300,000  Zenon Budget Proposal 

Installation  $     2,730,000 25% of installed equipment costs  
Installed Costs Subtotal  $   15,160,308   
ZenoGem Equipment Building $       288,000 4,800 SF CH2M HILL estimator b 

RO Building $       390,000 6,500 SF CH2M HILL estimator b 

Installed Costs and Building Cost 
Subtotal 

 $   15,838,308   

Unit Process Noncomponent 
Costs 

   

Yard Piping Allowance (10%)  $     1,583,831   
Site Electrical Allowance (8%)  $     1,267,065   
Site I&C Allowance (5%) $       791,915   
Site Civil Allowance (5%) $       791,915   

Unit Process Subtotal  $   20,273,034   
Contingency (10%)  $     2,027,303   
Contractor Overhead & Mark-up 
(10%) 

 $     2,027,303   

Total Construction Cost  $   24,327,641   
Engineering & Administration (15%)  $     3,649,146   
Total Capital Cost  $   27,976,787   
Total Capital Unit Cost ($/1,000 
gallon) 

 $           11.87   

Amortized Capital Cost (20yr @ 
6.5%) 

 $     2,539,072   

Operation & Maintenance Costs    
Major Chemical Costs    

Disinfection: Chlorine $         21,350 $610/ton Hill Brothers Chemical Co. 
Disinfection: Ammonia $           9,620 $370/ton Hill Brothers Chemical Co. 
Backpulse Chemicals: Sodium 
Hypochlorite 

$           8,232 $0.31/Liter Zenon Budget Proposal 

CIP Chemical #1: MC-1 $              220 $1.67/Liter Zenon Budget Proposal 
CIP Chemical #2: Sodium 
Hypochlorite (250 mg/L) 

 $             304 $0.31/Liter Zenon Budget Proposal 

RO - Sulfuric Acid $           5,745 $0.04/lb Zenon Budget Proposal 
RO - Sodium Bisulfite $           2,594 $0.25/lb Zenon Budget Proposal 
RO – Antiscalant $       122,359 $3.27/Liter Zenon Budget Proposal 
RO - Organic Acid: MC-1 $           8,658 $2.29/kg Zenon Budget Proposal 



SECTION 6.  COST ESTIMATES USING ZENOGEM, ZEEWEED, AND RO FACILITIES  

 6-5 

Table 6.1.—Order of Magnitude Cost Estimate for ZenoGem and RO Alternative 
Capital and O&M Cost Opinion 

Item Cost Assumption Cost Reference 

RO – Alkali Surfactant: MC-4 $           1,738 $3.06/kg Zenon Budget Proposal 
RO - Sanitizer: MP-1 $           4,748 $5.01/Liter Zenon Budget Proposal 

Major Power Costs  $0.075/kW-hr  
Screening  $                - Existing  
Permeate Pumps $         37,392  Zenon Budget Proposal 
Recirculation Pumps $         59,068  Zenon Budget Proposal 
Sludge Wasting Pumps $              890  Zenon Budget Proposal 
Membrane Air Scour Blowers $       237,213  Zenon Budget Proposal 
Process Air Blowers $       119,501  Zenon Budget Proposal 
Anoxic Zone Mixers  $                -    Zenon Budget Proposal 
Air Separation System Vacuum 
Pumps 

$           2,520  Zenon Budget Proposal 

Backpulse Sodium Hypochlorite – 
Metering 

 $                 3  Zenon Budget Proposal 

Chemical Feed #1 – Metering $              245  Zenon Budget Proposal 
Air Compressors $           2,515  Zenon Budget Proposal 
Air Driers  $                -    Zenon Budget Proposal 
Controls & Instrumentation  $              657  Zenon Budget Proposal 
Miscellaneous $              657  Zenon Budget Proposal 
RO - Pretreatment Chemical Mixers, 
Process Pump, CIP Pump 

$       501,591  Zenon Budget Proposal 

Membrane/Cartridge Filter 
Replacement Costs 

   

ZenoGem $       329,311 1-yr warranty; 8-yr replacement 
frequency 

Zenon Budget Proposal 

RO $       226,286 5-yr replacement frequency Zenon Budget Proposal 
Cartridge Filter $         24,637 Annual replacement Zenon Budget Proposal 

Other Costs    
Maintenance $         63,750  Prorated South WWTP Costs 
Permit Fees $         39,100  Prorated South WWTP Costs 
Land Maintenance $         12,750 Replacement of sand in drying 

beds 
Prorated South WWTP Costs 

Supplies $         61,200 Includes land application of sludge 
($31.50/dry ton) 

Prorated South WWTP Costs 

Labor $       436,800 14 O&M personnel @ $15.00/hr (9 
ZenoGem; 5 for RO) 

CH2M HILL estimate 

Laboratory $       141,100 Includes 4 lab techs, analysis, 
O&M, etc. 

Prorated South WWTP Costs 

Total Annual Operation & 
Maintenance Cost 

 $     2,482,754   

Total Annual O&M Unit Cost 
($/1,000 gallon) 

$             1.05   

Total Annual Cost  $     5,021,826   
Total  Unit Cost ($/1,000 gallon) $             2.13 Based on 6.8 MGD product water 

flow; plant availability factor = 95%
 

a Detailed listing of components comprising ZenoGem and RO systems are presented in Appendix H. 
b ENR CCI reference number 6126.79 

 



SECTION 6.  COST ESTIMATES USING ZENOGEM, ZEEWEED, AND RO FACILITIES  

 6-6 

Table 6.2.—Order of Magnitude Cost Estimate for ZeeWeed and RO Alternative 
Capital and O&M Cost Opinion 

Item Cost Assumption Cost Reference 

Fine Screening $             20,000  3-mm screen CH2M HILL estimator b 

ZeeWeed Tertiary Treatment 
Systema 

$        5,075,000   Zenon Budget Proposal 

ZeeWeed Tanks  $           162,468  4 tanks @ 70 ft x 10 ft x 10 ft CH2M HILL estimator b 

Permeate Storage  $             70,000  180,000 gallons CH2M HILL estimator b 

Transfer Pump to RO System  $             52,500  (2) 2950 gpm @ 70 ft TDH pumps 
plus one stand-by 

CH2M HILL estimator b 

Chloramine Feed System   
Chlorinator  $             30,000  50 lb/day duplex system CH2M HILL estimator b 

Ammoniator  $             30,000  100 gal/day duplex system CH2M HILL estimator b 

RO Systema  $        2,300,000   Zenon Budget Proposal 

Installation  $        1,843,750  25% of installed equipment costs  
Installed Costs Subtotal  $        9,583,718    
ZeeWeed Equipment Building  $             84,000  1,400 SF CH2M HILL estimator b 

RO Building  $           390,000  6,500 SF CH2M HILL estimator b 

Installed Costs and Building Cost 
Subtotal 

 $      10,057,718    

Unit Process Noncomponent 
Costs 

  

Yard Piping Allowance (10%)  $        1,005,772    
Site Electrical Allowance (8%)  $           804,617    
Site I&C Allowance (5%)  $           502,886    
Site Civil Allowance (5%)  $           502,886    

Unit Process Subtotal  $      12,873,879    
Contingency (10%)  $        1,287,388    
Contractor Overhead & Mark-up (10%)  $        1,287,388    
Total Construction Cost  $      15,448,655    
Engineering & Administration (15%)  $        2,317,298    
Total Capital Cost  $      17,765,953    

Total Capital Unit Cost ($/1,000 
gallon) 

 $                 7.53    

Amortized Capital Cost (20yr @ 
6.5%) 

  $    1,612,374   

Operation & Maintenance Costs   
Major Chemical Costs   

Disinfection: Chlorine  $             21,350  $610/ton Hill Brothers Chemical Co. 
Disinfection: Ammonia  $               9,620  $370/ton Hill Brothers Chemical Co. 
Backpulse Chemicals: Sodium 
Hypochlorite 

 $               8,232  $0.31/Liter Zenon Budget Proposal 

CIP Chemical #1: MC-1  $               3,211  $1.67/Liter Zenon Budget Proposal 
CIP Chemical #2: Sodium 
Hypochlorite (250 mg/L) 

 $               4,435  $0.31/Liter Zenon Budget Proposal 

CIP Neutralization Chemical #1: 
Sodium Hydroxide 

 $                  175  $0.36/Liter Zenon Budget Proposal 

CIP Neutralization Chemical #2: 
Sodium Bisulfite 

 $                  117  $0.06/Liter Zenon Budget Proposal 

RO - Sulfuric Acid  $               5,745  $0.04/lb Zenon Budget Proposal 



SECTION 6.  COST ESTIMATES USING ZENOGEM, ZEEWEED, AND RO FACILITIES  

 6-7 

Table 6.2.—Order of Magnitude Cost Estimate for ZeeWeed and RO Alternative 
Capital and O&M Cost Opinion 

Item Cost Assumption Cost Reference 

RO - Sodium Bisulfite  $               2,594  $0.25/lb Zenon Budget Proposal 
RO - Antiscalant  $           122,359  $3.27/Liter Zenon Budget Proposal 
RO - Organic Acid: MC-1  $               8,658  $2.29/kg Zenon Budget Proposal 
RO - Alkali Surfactant: MC-4  $               1,738  $3.06/kg Zenon Budget Proposal 
RO - Sanitizer: MP-1  $               4,748  $5.01/Liter Zenon Budget Proposal 

Major Power Costs  $0.075/kW-hr  
Screening  $                     -   Existing  
Aeration Basins  $           419,000  18 motors @ 50 HP; 24 hrs/day South WWTP info 
Recirculation Pumps  $             74,500  4 pumps @ 40 HP; 24 hrs/day South WWTP info 
Permeate Pumps  $             36,901   Zenon Budget Proposal 
Membrane Air Scour Blowers  $           114,440   Zenon Budget Proposal 
Air Separation System Vacuum 
Pumps 

 $               2,520   Zenon Budget Proposal 

Backpulse Sodium Hypochlorite – 
Metering 

 $                      7   Zenon Budget Proposal 

Air Compressors  $               2,515   Zenon Budget Proposal 
Air Driers    $                     -   Zenon Budget Proposal 
I&C  $                  657   Zenon Budget Proposal 
Miscellaneous  $                  657   Zenon Budget Proposal 
RO – Pretreatment Chemical 
Mixers, Process Pump, CIP Pump 

 $           357,495   Zenon Budget Proposal 

Membrane/Cartridge Filter 
Replacement Costs 

  

ZeeWeed  $           190,905  1-yr warranty; 8-yr replacement 
frequency 

Zenon Budget Proposal 

RO  $           190,179  5-yr replacement frequency Zenon Budget Proposal 
Cartridge Filter  $             24,637  annual replacement Zenon Budget Proposal 

Other Costs   
Maintenance  $             63,750   Prorated South WWTP Costs 
Permit Fees  $             39,100   Prorated South WWTP Costs 
Land Maintenance  $             12,750  replacement of sand in drying beds Prorated South WWTP Costs 
Supplies  $             61,200  includes land application of sludge 

($31.50/dry ton) 
Prorated South WWTP Costs 

Labor  $           655,200  21 O&M personnel @ $15.00/hr (16 
exst.  plant w/Zeeweed; 5 for RO) 

CH2M HILL estimate 

Laboratory  $           141,100  includes 4 lab techs, analysis, O&M, 
etc. 

Prorated South WWTP Costs 

Total Annual Operation & 
Maintenance Cost 

 $        2,760,698   

Total Annual O&M Unit Cost 
($/1,000 gallon) 

 $                 1.17    

Total Annual Cost  $        4,373,072    
Total Unit Cost ($/1,000 gallon)  $                 1.85  Based on 6.8 MGD product water 

flow; plant availability factor = 95% 
 